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Multiple Myeloma 

• 7.6 cases per 100,000 persons 
• Higher in males 
• Median age of diagnosis is 72.6 years - > 80% patients diagnosed 

>60yoa
• People of African, Māori and Pacific Islander descent are more 

likely to develop MM 
• Median life expectancy from time of diagnosis – 5.5 years 
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‘John’

60yo truck driver

Presents to GP with fatigue and new urticarial 
rash

Lives alone in Gin Gin

2 daughters live interstate

Drinks 2-4 beers most days

Past Medical History
• Hypertension 
• BPH
• Non-melanoma skin cancers

Medications
• Perindopril 4mg
• Prazosin 1mg



Screening bloods



Monoclonal gammopathy of undetermined significance (MGUS)

Kyle R NEJM 2006; 354(13)

Precursor state defined by:
• Monoclonal protein <30g/L
• Bone marrow plasma cells <10%
• Absence of myeloma-related organ damage



MGUS follow-up
• Goal = detect progression to multiple myeloma 

before significant end-organ damage

• History + examination (esp. pain)

• Bloodwork: FBC/ELFT/serum EPP/serum light chains

• Low-risk MGUS: Annually

• Intermediate-high risk MGUS: 6-monthly

Specialist referral indicated if:
1) New anemia/ renal 
dysfunction/ hypercalcemia
2) Lytic lesion on bone 
imaging
3) Paraprotein >15g/L





Smouldering myeloma
Asymptomatic stage of myeloma defined by:
• Monoclonal protein >30g/L, and/or
• Bone marrow plasma cells >10%, plus
• Absence of myeloma-related organ damage

Mateos Blood Cancer Journal 2020; 10:102

Paraprotein > 20g/L
BM plasma cells 

>20%
sFLC ratio >20

Kyle R NEJM 2007; 356



John’s Progress

• Followed for 5 years by GP with annual 
clinical review + blood tests

• Review in August 2018
• Now aged 65
• Anorexia, increased lethargy
• Some mild low back pain



Skeletal imaging for myeloma

• Radiographic skeletal survey
• insensitive, time-consuming
• no longer recommended

• Whole-body, low-dose CT
• quick, well-tolerated 
• more sensitive than plain x-ray
• non-contrast
• widely available

• MRI (whole body or spine/pelvis)
• better resolution of pathological fracture, neurologic compromise
• prognostic 

• PET/CT
• sensitive for extramedullary disease
• relapsed and non-secretory disease monitoring
• prognostic
• difficult to access



Multiple myeloma: Diagnosis

Biopsy-proven plasmacytoma, OR 
>10% clonal bone marrow plasma cells, PLUS 
one or more of:

• HyperCalcaemia: >2.75mmol/L
• Renal failure: eGFR < 40ml/min              Symptomatic disease
• Anaemia: Hb <100
• Lytic Bone lesions

• >1 focal lesion on MRI                                   Biomarkers of high risk for
• sFLC ratio >100                                                progression to symptomatic disease
• >60% bone marrow plasma cells

Lancet Oncol 2014; 15: e538-48







PBS-reimbursed agents for upfront treatment

• Proteasome inhibitors: “PIs”
• Bortezomib

• Immunomodulatory agents “IMiDs”
• Thalidomide
• Lenalidomide

• Dexamethasone
• Alkylating agents

• Melphalan
• Cyclophosphamide
• Others (doxorubicin, etoposide…)

VRD



Therapy-related complications

Complications Prophylaxis/management

Peripheral neuropathy Careful monitoring on treatment
Bortezomib dose reductions/delays

Venous/arterial thromboembolism Aspirin
NOAC/LMWH if high risk

Infection Valaciclovir (VZV), Bactrim DS (PJP)
Vaccinations: Pneumovax, HiB, Influenza, CV19

Rash Topical steroids

Corticosteroid complications Proton pump inhibitor
BSL monitoring and diabetes management
Dexamethasone dose reduction

Cytopenia's Dose adjustment
Transfusion/growth factor support



Newly Diagnosed Multiple Myeloma frontline therapy

4 year survival 
>80%

4 year survival 
~60%



Autologous stem cell transplant

• Still considered important 
component of frontline therapy

• Extends duration of first remission  
by ~14mo

• Requires 2-3 week inpatient 
admission



John’s Progress

Induction therapy with VRD x 4 cycles
Peripheral blood stem cells collected
Further 4 cycles VRD
Autologous transplant performed at RBWH
       = 9 months of therapy

• Unable to work during this time
• Weekly travel to RBWH
• Required daughter to relocate to perform carer role post-transplant



Supportive care: 
Infection Prevention 

• Increased risk of infection due to impaired 
immune function from disease + treatment 

• Most commonly – bacterial + viral respiratory 
infections 

• Varicella Zoster reactivation can occur in up to 
20% 

• All patients should be vaccinated for: CV19, 
Influenza, Strep pneum, N.meningitidis 

• Prompt treatment of intercurrent infection – 
low threshold to refer to hospital if there’s 
mod-severe infection 



Supportive care: 
Bone Protection

• Regular bisphosphonates reduce skeletal 
morbidity including bone pain, neural 
compression and pathological fracture

• Usual practice = monthly zoledronate or 
pamidronate for 12mo, then 3-monthly
• ONJ risk – need initial and then ongoing 

dental review 6 monthly 

• Monthly denosumab non-inferior to 
zoledronate but no PBS reimbursement

• Calcium and Vit D supplementation 
encouraged in the presence of 
normocalcaemia 



Other supportive 
care

• Analgesia
• Pharmacologic: opiates, pregabalin, 

paracetamol
• Radiotherapy for focal lesions

• Mental health + advanced care planning 
• MM pts have a poor QOL compared to 

other cancer pts 
• Higher risk of depression, carer burnout 
• Mental healthcare plans are a valuable 

support 

• Secondary cancer screening (esp. patients 
on lenalidomide maintenance)
• Per standard guidelines
• Regular skin checks



Back to our patient…

• Lenalidomide maintenance commenced post-transplant
• Required dose reduction for neutropenia
• Some late diarrhoea – responded to Questran lite

• Achieved complete response (undetectable paraprotein)
• Returned to work with 3-monthly phone reviews to RBWH clinic

• Routine review at 24mo post-transplant:   



Treatment for relapsed disease

Prolongation of survival while 
maintaining best quality of life 
for the patient

Prevention of 
disease-
related 

complications 

Minimisation 
of treatment-

related 
adverse 
events 





Emerging agents

J Pers Med 2021, 11(5): 334



BCMA immunotherapies

Journal of Hematology & Oncology 2020; 13:125



CAR-T: Cilta-cel

Median follow-up: 18 mo

Usmani. ASCO 2021. Abstr 8005.

ORR: 97.9%
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CARTITUDE-1: PFS

Median follow-up: 18.0 mo (range: 1.5-30.5)

Usmani. ASCO 2021. Abstr 8005. 

Median PFS, 
Mos (95% CI)

18-Mo PFS,
% (95% CI)

sCR NR 75.9 (63.6-84.5)

All patients 22.8 (22.8-NE) 66.0 (54.9-75.0)
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Summary

Timely referral is important 
to avoid permanent organ 
damage and functional 
impairment

Please call us GP hotline 
3646 1340

Increasing treatment 
complexity and move 
towards continuous therapy 
have improved outcomes but 
also imposed new challenges

GP role as important as ever

psychosocial support

analgesia 

preventative health

advanced care planning

Emerging therapies are cause 
for hope that cure may be on 
the horizon
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